



中国认可
国际互认
检测
TESTING
CNAS L1333

2025F0452



检验报告

产品名称

刨花板（松香抗弯力饰板）

Product

Particle Board (Moisture-Resistant Pine Particle Board)

委托单位

千年舟新材科技集团股份有限公司

Client

Treezo New Material Science and Technology Group Co., Ltd

检验类别

委托检验

Test Classification

Commissioned test

中国林业科学研究院木材工业研究所

Research Institute of Wood Industry, Chinese Academy of Forestry

国家人造板与木竹制品质量检验检测中心

National Center of Inspection and Testing for Wood-based Panels and Wood-Bamboo Products

中国林业科学研究院人造板及木材检验实验室

Inspection laboratory for Wood-based Panels and Timber, Chinese Academy of Forestry

检验报告 Test report

No. 2025F0452

Page 1st of 2

委托单位/委托人 Client	千年舟新材科技集团股份有限公司 Treezo New Material Science and Technology Group Co., Ltd.		
生产/经营单位 Manufacturer	千年舟新材科技集团股份有限公司 Treezo New Material Science and Technology Group Co., Ltd.		
产品名称 Product	刨花板 (松香抗弯力饰板) Particle Board (Moisture-Resistant Pine Particle Board)	商标 Brand	千年舟 Treezo
规格 Specification	2440mm×1220mm×18mm	检验类别 Test Classification	委托检验 Commissioned test
等级 Grade	F☆☆☆☆	送样者 Person of sample-sending	戴桂玲 Dai guiling
产品型号/类型 Series of product	潮湿状态下使用的家具型 P-FNMR	到样日期 Arrival Date of sample	Jul. 14, 2025
样品数量 Quantity of sample	600mm×600mm×18mm 8 pieces	生产日期/批号 Date of production	—
产品构成 Composition	—		
检验时间 Test Date	Jul. 14, 2025 ~ Jul. 25, 2025		
检验依据和检验项目 Inspection criteria and Test items	GB/T 4897-2015: 板内密度偏差 density deviation, 含水率 moisture content, 静曲强度 modulus of rupture, 弹性模量 modulus of elasticity, 内胶合强度 internal bond strength, 表面胶合强度 surface bond strength, 24h 吸水厚度膨胀率 24h thickness swelling, 防潮性能(70℃水中浸渍处理后静曲强度) humidity resistance (modulus of rupture after dipping treatment in 70℃ water) Refer to JIS A 5908:2022: 甲醛释放量 formaldehyde emission GB/T 44690-2024: 总挥发性有机化合物 TVOC (criterion)		
检验结论 Test conclusion	见本报告第2页。 The results are shown in the 2nd page. 检验单位 (公章) Inspection Organization 签发日期 subscribing date: Jul. 28, 2025		
备注 Note	1. 送检样品生产/经营单位 and 产品原始信息由委托单位/委托人提供; The manufacturer, brand and composition are supplied by commission unit. 2. 本报告仅对送检样品负责。 Only responsibility for supplied specimen.		

批准 Authorized by:

审核 Audited by:

编写 Compiled by:

检验报告 Test report

No. 2025F0452

Page 2nd of 2

委托单位/委托人 Client	千年舟新材科技集团股份有限公司 Treezo New Material Science and Technology Group Co., Ltd.			
生产/经营单位 Manufacturer	千年舟新材科技集团股份有限公司 Treezo New Material Science and Technology Group Co., Ltd.			
检验项目 Test items	单位 Unit	标准规定值 Specification	检验结果 Test results	判定结果 Judgment
板内密度偏差 density deviation	%	± 10	+4.4, -1.5	合格 Conformity
含水率 moisture content	%	3~13	7.0	合格 Conformity
静曲强度 modulus of rupture	MPa	μ_L : 13	18.1	合格 Conformity
弹性模量 modulus of elasticity	MPa	μ_L : 1900	3150	合格 Conformity
内胶合强度 internal bond strength	MPa	μ_L : 0.40	0.59	合格 Conformity
表面胶合强度 surface bond strength	MPa	μ_L : 0.8	1.57	合格 Conformity
24h 吸水厚度膨胀率 24h thickness swelling	%	μ_u : 14.0	6.2	合格 Conformity
防潮性能(70℃水中浸渍处 理后静曲强度) humidity resistance (modulus of rupture after dipping treatment in 70℃ water)	MPa	μ_L : 4.5	4.8	合格 Conformity
甲醛释放量 formaldehyde emission	mg/L	$X_{\text{mean}} \leq 0.3$, $X_{\text{max}} \leq 0.4$ (client quality)	X_{mean} : 0.2, X_{max} : 0.2	合格 Conformity
总挥发性有机化合物 TVOC	$\mu\text{g}/\text{m}^3$	level II ≤ 400	27	合格 Conformity
备注 Note	委托单位提供信息: 170#. Information provided by the client: 170#. JIS A 5908:2022 已不在 CMA 受理范围内, 不再纳入资质认定管理。 JIS A 5908:2022 is no longer accepted by CMA and is no longer included in the accreditation management. GB/T 44690-2024 未在授权范围内, 但其在本报告中所涉及的试验方法在本中心授权范围内。 The test methods of GB/T 44690-2024 are within the scope of authorization by the CMA.			

编写 Compiled by:

审核 Audited by:

批准 Authorized by:

检验单位 (公章)
Inspection Organization (Impressing)

